®63

A
. 8

250 EXC M/O 131t <1996><BR><737763>
IGNITION SYSTEM

31

%93

S 12

Pos Part Number Description Additional Text Quantity
1 54631602300 IGNITION K11 CPL. '92 1.00
2% 54631602351 STATOR LOOSE "19" 1.00
5 54631004300 RUBBER PASSAGE 1.00
7 0912050303 AH SCREW DIN0912-M 5X30 3.00
8 0125050003 WASHER DIN0125-A 5,3 3.00
9 0912050123 AH SCREW DIN0912-M 5X12 3.00
10 0125050003 WASHER DIN0125-A 5,3 3.00
12 50231012000 SEALING CUP FOR SPARK PLUG 200 1.00
31 54531010000 SPARK PLUG CAP LBO5EMH N 1.00
32 51031010200 SPARK PLUG CAP MERIT 1.00
60 54631606100 IGNITION MODUL TM 14-07 1.00
62 0015050453 HH COLLAR SCREW M 5X45 WS 2.00
63 12011016000 WASHER 6 X 12 X 3 2.00
64 50235033300 SNAP-NUT HOLDER M6 KP142 2.00
93* 54331093310 SPARK PLUG BR8EG 200 MXC/EXC 1.00

= New part

32950



